Village Board

Village President
Frank DeSimone

Tt BENSENVILLE
Ann Franz | |
Agnieszka "Annie” Jaworska Village of Bensenville, Illinois

McLane Lomax
Armando Perez

Village Clerk
Nancy Quinn

Village Manager
Evan K. Summers

VILLAGE BOARD
INFRASTRUCTURE AND ENVIRONMENT
COMMITTEE MEETING
AGENDA

7:30 PM May 15, 2017
Or Immediately Following the Recreation
Committee Meeting

Call to Order

Roll Call

Public Comment (3 Minutes per person with a 30 minute meeting limitation)

Approval of Minutes:

April 18,2017 Infrastructure and Environment Committee Minutes

ACTION ITEMS

1.

Consideration of a Resolution Authorizing the Approval of a Purchase Order to the DuPage River
Salt Creek Workgroup (DRSCW) for the 2017/2018 Annual Dues in the Amount of $13,567
[...]
2. Evaluate implementation of local limits on influent sources of excessive
phosphorus.

b. WWTF effluent reduction measures.
I.  Reduce phosphorus discharges by optimizing existing treatment processes without

causing non-compliance with permit effluent limitations or adversely impacting
stream health.

1. Adjust the solids retention time for biological phosphorus removal.

2. Adjust aeration rates to reduce DO and promote biological
phosphorus removal.

3. Change aeration settings in plug flow basins by turning off air or mixers at the
inlet side of the basin system.

4. Minimize impact on recycle streams by improving aeration within holding
tanks.

5. Adjust flow through existing basins to enhance biological nutrient removal.
6. Increase volatile fatty acids for biological phosphorus removal.

Within 24 months of the effective date of this permit, the Permittee shall finalize the written
Phosphorus Discharge Optimization Evaluation Plan and submit it to IEPA. The plan shall include a
schedule for implementing all of the evaluated optimization measures that can practically be
implemented and include a report that explains the basis for rejecting any measure that was
deemed impractical. The schedule for implementing all practical measures shall be no longer than
36 months after the effective date of this permit. The Permittee shall implement the measures set
forth in the Phosphorus Discharge Optimization Plan in accordance with the schedule set forth in
that Plan. The Permittee shall modify the Plan to address any comments that it receives from
IEPA and shall implement the modified plan in accordance with the schedule therein.

Annual progress reports on the optimization of the existing treatment facilities shall be submitted
to the Agency by March 31 of each year beginning 24 months from the effective date of the permit.

The Permittee shall, within 24 months of the effective date of this permit, complete a feasibility
study that evaluates the timeframe, and construction and O & M costs of reducing phosphorus
levels in its discharge to a level consistently meeting a limit of 1 mg/L, 0.5 mg/L and 0.1 mg/L
utilizing a range of treatment technologies including, but not necessarily limited to, biological



phosphorus removal, chemical precipitation, or a combination of the two. The study shall evaluate
the construction and O & M costs of the different treatment technologies for these limits on a
monthly, seasonal, and annual average basis. For each technology and each phosphorus discharge
level evaluated, the study shall also evaluate the amount by which the Permittee’s typical
household annual sewer rates would increase if the Permittee constructed and operated the
specific type of technology to achieve the specific phosphorus discharge level. Within 24 months of
the effective date of this Permit, the Permittee shall submit to the Agency and the DRSCW a
written report summarizing the results of the study.

8. Total phosphorus in the effluent shall be limited as follows:

a. The effluent limitation shall be 1.0 mg/L monthly average for 11 years from the effective
date of this permit unless the Agency approves and reissues or modifies the permit to
include an alternative phosphorus reduction pursuant to paragraph b or ¢ below that is
fully implemented within 11 years of the effective date of this permit.

b. The Agency may modify this permit if the DRSCW has developed and implemented a
trading program for POTWs in the DRSCW watersheds, providing for reallocation of
allowed phosphorus loadings between two or more POTWs in the DRSCW watersheds,
that delivers the same results of overall watershed phosphorus point-source reduction
and loading anticipated from the uniform application of the applicable 1.0 mg/L monthly
average effluent limitation among the POTW permits in the DRSCW watersheds and
removes DO and offensive condition impairments and meet the applicable dissolved
oxygen criteria in 35 IL Adm. Code 302.206 and the narrative offensive aquatic algae
criteria in 35 IL Adm. Code 302.203.

¢. The Agency may modify this permit if the DRSCW has demonstrated and implemented
an alternate means of reducing watershed phosphorus loading to a comparable result
within the timeframe of the schedule of this condition and removes DO and offensive
condition impairments and meet the applicable dissolved oxygen criteria in 35 IL Adm.
Code 302.206 and the narrative offensive aquatic algae criteria in 35 IL Adm. Code
302.203.

9. The Permittee shall monitor the wastewater effluent, consistent with the monitoring
requirements on Page 2 of this permit, for total phosphorus, dissolved phosphorus, nitrate/nitrite,
total Kjeldahl nitrogen (TKN), ammonia, total nitrogen (calculated), alkalinity and temperature at
least once a month. The Permittee shall monitor the wastewater influent for total phosphorus
and total nitrogen at least once a month. The results shall be submitted on NetDMRSs to the
Agency unless otherwise specified by the Agency.

10. The Permittee shall submit a Nutrient Implementation Plan (NIP) for the DRSCW watersheds that
identifies phosphorus input reductions by point source discharges, non-point source discharges
and other measures necessary to remove DO and offensive condition impairments and meet the
applicable dissolved oxygen criteria in 35 IL Adm. Code 302.206 and the narrative offensive aquatic
algae criteria in 35 IL Adm. Code 302.203. The NIP shall also include a schedule for implementation



of the phosphorus input reductions and other measures. The Permittee may work cooperatively
with the DRSCW to prepare a single NIP that is common among DRSCW permittees. The NIP shall
be submitted to the Agency by December 31, 2023.



y ILLINOIS ENVIRONMENTAL PROTECTION AGENCY

f— 1021 NORTH GRAND AVENUE EAST, P.O. BOX 19276, SPRINGFIELD, [LLINOIS 62794-9276 » (217) 782-2829

BRUCE RAUNER, GOVERNOR LiSA BONNETT, DIRECTOR

217/782-0610

July 17, 2015

Village of Bensenville
12 South Center Street
Bensenville, Illinois 60106

Re: Village of Bensenville - South STP
NPDES Permit No. IL0021849
Draft Permit

Gentlemen:

Attached to this letter is a copy of the draft Permit, Public Notice/Fact Sheet for your discharge. The
Agency proposes to issue the NPDES Permit for your discharge as shown in the draft Permit.

Fifteen days from the date of this letter, the Agency proposes to distribute the attached Public Notice/Fact
Sheet statewide. If you have objections to the content of the Public Notice/Fact Sheet, a written statement
must be received by the Agency at the indicated address, attention: NPDES PN Clerk within 10 days.

The Agency will receive comments regarding the Permit for a period of 30 days after the Public Notice is
issued. If you wish to comment or object to any of the terms and conditions of the Permit, you must state
the objections in writing prior to the end of the public notice. The Agency may or may not change the
Permit based on comments received from you or the public.

If you should have questions or comments regarding the above, please contact Getie Yilma at
217/782-0610.

Sincerely,

/%g Lragorid gy

Manager, Northern Municipal Unit, Permit Section
Division of Water Pollution Control

ALD:GY:11111601.bah
Attachments: Draft Permit, Public Notice/Fact Sheet

FeloH Records Unit
Strand Associates, Inc.

4302 N. Main $1,, Rockford, IL 61103 (815) 987-7740 9511 Harrison St., Des Plaines, IL 60016 [847) 294-4000

595 5. 51are, Elgin, IL 60123 (847 608-3131 412 SW Washington St., Suite D, Peorig, IL 61602 {309) 471-3022
2125 5. First 5t,, Chompalign, IL 61820217, 278-5800 2309 W, Main 51, Suite 114, Marion, IL 62959 {618) $93-7200
2009 Mall St., Collinsville, IL 62234 1618] 346-5120 100 W. Randalph, Svite 10-300, Chicagoe, IL 60401 (312} 814-602&

PLEASE PRINT €2 RECYCLED PARER



NPDES Permit No. IL0021849

Notice No. GY:11111601.bah

Public Notice Beginning Date:
Public Notice Ending Date:

National Pollutant Discharge Elimination System (NPDES)
Permit Program

PUBLIC NOTICE/FACT SHEET
of
Draft Reissued NPDES Permit to Discharge into Waters of the State

Public Notice/Fact Sheet Issued By:

linois EPA

Division of Water Pollution Control
Permit Section

1021 North Grand Avenue East
Post Office Box 19276
Springfield, lllinois  62794-9276
217/782-0610

Name and Address of Discharger: Name and Address of Facility:

Village of Bensenville Village of Bensenville - South STP

12 South Center Street 711 East Jefferson Street

Bensenville, lllinois 60106 Bensenville, lllinois 60106
(DuPage County)

The lllinois Environmental Protection Agency (IEPA) has made a tentative determination to issue a NPDES Permit to discharge into the
waters of the state and has prepared a draft Permit and associated fact sheet for the above named di scharger. The Public Notice period
will begin and end on the dates indicated in the heading of this Public Notice/Fact Sheet. All comments on the draft Permit and requests
for hearing must be received by the IEPA by U.8. Mail, carrier mail or hand delivered by the Public Notice Ending Date. Interested

those issues. Commentors may include a request for public hearing. Persons submitting comments and/or requests for public hearing
shall also send a copy of such comments or requests to the Permit applicant. The NPDES Permit and notice numbers must appear on
each comment page.

The application, engineer's review notes including load limit calculations, Public Notice/Fact Sheet, draft Permit, comments received, and
other documents are available for inspection and may be copied at the IEPA between 8:30 a.m. and 3:30 p.m. Monday through Friday
when scheduled by the interested person.

If written comments or requests indicate a significant degree of public interest in the draft Permit, the permitting authority may, at its
discretion, hold a public hearing. Public notice will be given 45 days before any public hearing. Response to comments will be provided
when the final Permit is issued. For further information, please call Getie Yilma at 217/782-0610.

The following water quality and effluent standards and limitations were applied to the discharge:

Title 35: Environmental Protection, Subtitle C: Water Pollution, Chapter I: Pollution Control Board and the Clean Water Act were
applied in determining the applicable standards, limitations and conditions contained in the draft Permit.

The applicant is engaged in treating domestic and industrial wastewater for the Village of Bensenville.

The length of the Permit is approximately 5 years.

The main discharge number is 001. The seven day once in ten year low flow (7Q10) of the receiving stream, Addison Creek is 0 cfs.

- The existing design average flow (DAF) for the facility is 4.7 million gallons per day (MGD) and the design maximum flow {DMF) for the

xisting facility is 10 MGD. Treatment consists of screening, grit removal, primary treatment trickling filtration, activated sludge,
sedimentation, sand filtration, chlerination/dechiorination, excess flow treatment, aerobic sludge digestion and land application of sludge.



Public Notice/Fact Sheet -- Page 2 -- NPDES Permit No. IL0021849

The design average flow (DAF) for the proposed facility is 4.7 million gallons per day (MGD) and the design maximum flow (DMF) for the
proposed facility is 12 MGD. Treatment consists of screening, grit removal, activated sludge, sedimentation, sand fitration,

~ chlorination/dechlorination, excess flow treatment, aerobic sludge digestion and land application of sludge.
This treatment works has an approved pretreatment program. There are 3 ClUs.
This Reissued Permit does not increase the facility's DAF, concentration limits, and/or load limits.

This Reissued Permit increases the facility's DMF.

Application is made for the existing discharge(s) which is (are) located in DuPage County, lllinois. The following information identifies the

discharge point, receiving stream and stream classifications:

Discharge Stream
Number Receiving Stream Latitude Longitude Classification
001 Addison Creek 41° 56' 54" North 87° 65' 30" West General Use
002 Willow Creek 41° 58' 44" North 87° 56' 38" West General Use
003 Addison Creek 41° 56" 54" North 87° 55' 48" West General Use

To assist you further in identifying the location of the discharge(s) please see the attached map.

The stream segment(s) receiving (Waterbody Segment GLA-04) the discharge from outfall(s) 001 is (are) on the 303(d) list of impaired

waters.

The following parameters have been identified as the pollutants causing impairment:

Potential Causes Uses Impaired
alpha-BHC, alteration of stream-side vegetative cover Aquatic life

(non-pollutant), copper, hexachlorobenzene, cil and grease, other

- flow regime alterations(non-pollutant), dissolved oxygen,
relychlorinated biphenyls, total suspended solids, total
phosphorus, sedimentation/siltation and visible oil

Aquatic algae (non-pallutant) and bottom deposits Aesthetic quality

Integrity
Rating
Not Rated

Not Rated
Not Rated



Public Notice/Fact Sheet -- Page 3 -- NPDES Permit No. IL0021849

The discharge(s) from the facility is (are) proposed to be monitored and limited at all times as follows:

Discharge Number(s) and Name(s): 001 STP Qutfall {Existing Plant)

Load limits computed based on a design average flow (DAF) of 4.7 MGD (design maximum flow (DMF) of 10 MGD).

The effluent of the above discharge(s) shall be monitored and limited at all times as follows:

LOAD LIMITS Ibs/day CONCENTRATION
DAF (DMF)* LIMITS ma/lL
Monthly Weekly Daily Monthly Weekly Daily
Parameter Average Average  Maximum  Average Average Maximum Regulation
CBOD5* 392 (834) 784 (1,668) 10 20 35 |AC 304.120
40 CFR 133.102
Suspended Solids** 470 (1,001) 941 (2,002) 12 24 35 IAC 304.120
40 CFR 133.102
pH Shall be in the range of 6 to 9 Standard Units 35 1AC 304.125
Fecal Coliform Daily Maximum shall not exceed 400 per 100 mL 35 1AC 304.121
(May through October)
Chlorine Residual 0.05 35 1AC 302.208
Ammonia Nitrogen:
. 35 IAC 355 and
March. 71 (150) 176 (375) 259 (550) 1.8 4.5 6.6 35 IAC 302
April-May/Sept.-Oct 59 (125) 176 (375) 278 (592) 1.5 4.5 7.1
June-August 59(125)  153(325) 365 (776) 1.5 3.9 9.3
Nov.-Feb 129 (275) 235 (500) 3.3 6.0
Total Phosphorus (as P)*** 39 (83) 1.0 35 IAC 304.124
Chloride Monitor Only 35 IAC 309.146
Dissolved Phosphorus Monitor Only 35 IAC 309.146
Total Nitrogen Monitor Only 35 IAC 309.146
Nitrate/Nitrite Monitor Only 35 IAC 309.146
Total Kjeldahl Nitrogen (TKN)  Monitor Only 35 IAC 309.146
Alkalinity Monitor Only 35 IAC 309.146
Temperature Monitor Only 35 IAC 309.146
Monthly Weekly
Avg. not Avg. not Daily
less than less than Minimum
Dissolved Oxygen
March-July N/A 6.0 5.0 35 1AC 302.206
August-February 5.5 4.0 3.5

“Load Limits are calculated by using the formula: 8.34 x (Design Average and/or Maximum Flow in MGD) x (Applicable Concentration in
mg/L). :

“*BODs and Suspended Solids (85% removal required): In accordance with 40 CFR 133, the 30-day average percent removal shall not be
less than 85 percent except as provided in Sections 133.103 and 133.105.

~""A compliance schedule to provide the facility additional time to comply with the phosphorus limit has been included in this draft permit.



Public Notice/Fact Sheet -- Page 4 -- NPDES Permit No. 1L0021849

The discharge(s) from the facility is (are) proposed o be monitored and limited at all imes as follows:

Discharge Number(s) and Name(s):

001 STP Outfall (Proposed Plant)

Load limits computed based on a design average flow (DAF) of 4.7 MGD (design maximum flow (DMF) of 12 MGD).

The effluent of the above discharge(s) shall be monitored and limited at all times as follows:

Parameter

CBODs™

Suspended Solids**
pH
Fecal Coliform

Chlorine Residual

Ammonia Nitrogen:
March

April-May/Sept.-Oct
June-August
Nov.-Feb.
Total Phosphorus (as P) ***
Chloride

Dissolved Phosphorus

Total Nitrogen

Nitrate/Nitrite

Total Kjeldahl Nitrogen (TKN)
Alkalinity

Temperature

Dissolved Oxygen
March-July

August-February

LOAD LIMITS Ibs/day